
KLIX CAM INSTRUCTIONS

Insert the cam with the arrow

pointing towards the hole in the

edge.

Line up Cam Lock,

turn clockwise.

1 2

Insert the Cam Lock into Klix

Cam. Turn Klix Cam to lock.

3

DETAIL x-x

ADJUST THIS SCREW FOR DOOR ALIGNMENT

AFTER ASSEMBLY THE HINGES.

BACK VIEW

HINGES INSTRUCTIONS

MODEL: PL 438T HALF

1 OF 6

Before assembly, please remove all parts from carton, verifying that you have the correct quantities, and read all the instructions.

CONFIGURATION:

ASSEMBLY  INSTRUCTIONS

See Page 3 See Page 4

See Page 5
See Page 6

WITH END BASE
WITH ELLIPTICAL BASE

WITH CUBED BASE

WITH V-LEG/U-LEG BASE

See Page 6

WITH V-LEG/SQUARE

POST LEG BASE

WALL



2 OF 6

! ATTENTION  !
3ODFH DOO ZRRGHQ SDUWV RQ D FOHDQ� VPRRWK VXUIDFH WR SUHYHQW WKHP IURP EHLQJ VFUDWFKHG�
&KHFN WR EH VXUH WKDW \RX KDYH DOO SDUWV DQG KDUGZDUH� 5HPRYH DOO ZUDSSLQJ PDWHULDOV� LQFOXGLQJ VWDSOHV DQG SDFNLQJ VWUDSV EHIRUH
\RX VWDUW WR DVVHPEOH� 'R QRW WLJKWHQ DOO VFUHZV�EROWV XQWLO DOO FRPSOHWHO\ DVVHPEOHG� .HHS DOO KDUGZDUH SDUWV RXW RI UHDFK RI FKLOGUHQ�
II DQ\ SDUWV DUH PLVVLQJ� EURNHQ� GDPDJHG RU ZRUQ� VWRS XVH RI SURGXFW XQWLO UHSDLUV KDYH EHHQ PDGH XVLQJ IDFWRU\ DXWKRUL]HG SDUWV�
)DLOXUH WR IROORZ WKHVH ZDUQLQJV PD\ UHVXOW LQ LQMXU\�

MODEL: PL 438T HALF

ASSEMBLY  INSTRUCTIONS

COMPONENTS:

HARDWARE:

G1 G2 G3

M4 x 65

Allen-Key

1 Pc

Adjustable

Glide

5 Pcs

G4 G5

G6

JCBC Screw

M6 x 40mm = 8pcs

 

1

4

 Washer = 8pcs

Klix Cam

18 Pcs

Housing

Cap (Short)

4 Pcs

Cam Lock

18 Pcs

G7

6 Hole

L-Bracket

4 Pcs

Screw

#6 x 

5

8

"

24 Pcs

G8 G9

0' Compo

Door Hingers

1 Pair

Screw

#3.5 x 16mm

2 Pcs

Magnet

Catches

1 Set

Screw

#3.5 x 12mm

2 Pcs

G10 G11 G12

Housing

Cap (Long)

14 Pcs

G13

Modesty Panel x

2 Pcs

BA

End Base x 2

C

++

+

Cube Base x 2

G

Center Base

E

+

Modesty Panel x

2 Pcs

B

++

Elliptical Base x 2

D F

Center

Elliptical Base

+

+

PLT-V-LEG x 2

H

+

PLT-RET Support x 8

J

PLT LEG-U

I

+

+

PLT-V-LEG

H

+

PLT-RET Support x 2

J

PLT Post Leg x 2

K

+

A A

A

A

FOR

ELLIPTICAL

BASE

FOR

CUBE

BASE

FOR

V-LEG/U-LEG

BASE

FOR END

BASE

+

Top Panel for PL438T

HALF x 2

Top Panel for PL438T

HALF x 2

Top Panel for PL438T

HALF x 2

Top Panel for PL438T

HALF x 2

A

Top Panel for PL438T

HALF x 2

H1 H2 H3

#6 x 16mm P/H

Cross Recess

Screw

4 Pcs

Screw

#4 x 16mm

16Pcs

M4 x 65

Allen-Key

1 Pc

I1 I2 I3

#6 x 16mm P/H

Cross Recess

Screw

4 Pcs

Screw

#4 x 16mm

16Pcs

M4 x 65

Allen-Key

1 Pc

J1

Screw

#4 x 16mm

32Pcs

Klix Cam

10 Pcs

Cam Lock

10 Pcs

M4 x 65

Allen-Key

1 Pc

Housing

Cap (Short)

4 Pcs

Housing

Cap (Long)

6 Pcs

Adjustable

Glide

4 Pcs

C8

Screw

#6 x 

5

8

"

24 Pcs

C1 C2 C3 C4 C5 C7

6 Hole

L-Bracket

4 Pcs

C6

A1

Klix Cam

6 Pcs

Cam Lock

6 Pcs

M4 x 65

Allen-Key

1 Pc

Housing

Cap (Long)

6 Pcs

Adjustable

Glide

4 Pcs

D7

Screw

#6 x 

5

8

"

24 Pcs

D1 D2 D3 D4 D6

6 Hole

L-Bracket

4 Pcs

D5 D8

CSK Scew

M3.5 x 20MM

16 Pcs

Klix Cam

4 Pcs

Cam Lock

4 Pcs

M4 x 65

Allen-Key

1 Pc

Housing

Cap (Long)

4 Pcs

Adjustable

Glide

2 Pcs

E7

Screw

#6 x 

5

8

"

24 Pcs

E1 E2 E3 E4 E6

6 Hole

L-Bracket

4 Pcs

E5 E8

CSK Scew

M3.5 x 20MM

8 Pcs

Klix Cam

4 Pcs

Cam Lock

4 Pcs

M4 x 65

Allen-Key

1 Pc

Housing

Cap (Long)

4 Pcs

Adjustable

Glide

2 Pcs

F7

Screw

#6 x 

5

8

"

24 Pcs

F1 F2 F3 F4 F6

6 Hole

L-Bracket

4 Pcs

F5 F8

CSK Scew

M3.5 x 20MM

8 Pcs

K1

Screw

#4 x 16mm

8Pcs

INCLUDED

WITH TABLE

TOP

INCLUDED

WITH CUBE

BASE

INCLUDED

WITH

V-LEG/U-LEG/SQUARE

POST LEG

BASES

INCLUDED

WITH END

BASES

INCLUDED WITH

ELLIPTICAL

BASES

INCLUDED

WITH CENTER

END BASE

INCLUDED

WITH CENTER

ELLIPTICAL

BASE

Screw

#6 x 

5

8

"

60 Pcs

6 Hole

L-Bracket

8 Pcs

Flat-Bracket

2 Pcs

A2 A3



MODEL: PL 438T HALF

ASSEMBLY  INSTRUCTIONS

3 OF 6

INSTRUCTION:ASSEMBLING TABLE WITH END PANEL BASE

Screw Adjustable Glide (C5) into

bottom of End Base (C).

4

Attach Housing Cap (A3/C3/C4) to

all Klix Cam(A2/C2) by pushing

neck thought center of cam.

C5

3

1

BOTTOM

FACE

A

A

5

2

C

(A3/C3/C4)

A2

A3

Attach the Flat-Bracket (A2) to

two Top Panel (A) as shown.

Tighten Screws (A3) securely.

BOTTOM

FACE

Attach the two End Base (C) and

Center Base (E) to Modesty Panel

(B) by using Cam Lock (C1) and Klix

Cam (C2).

B
TOP

C

E

C

B

Attach the body (B/C/E) to Top

Panel (A) by using Cam Lock

(C1/E1) and Klix Cam (C2/E2).

A

B

TOP

Attach the L-Bracket (A1/C6/E6) to End

Base (C) and Center Base (E) and

Modesty Panel (B) as shown. Tighten

Screws (A3/C7/E7) securely.

E

C

B

C
A

(A3/C7/E7)

(A1/C6/E6)



MODEL: PL 438T HALF

ASSEMBLY  INSTRUCTIONS

4 OF 6

INSTRUCTION:ASSEMBLING TABLE WITH  ELLIPTICAL BASE

4

Attach Elliptical Base (D) and Center Elliptical

Base (F) to Modesty Panel (B) by using Cam

Lock (D1/F1) and Klix Cam (D2/F2).

2

BOTTOM

FACE

A

A

3

A2

A3

Attach the Flat-Bracket (A2) to

two Top Panel (A) as shown.

Tighten Screws (A3) securely.

Attach metal plate to Elliptical Base (D)&(F)

with included screws.

D4

F

Screw Adjustable Glides (D4)&(F4) into

bottom of Elliptical Bases (D)&(F).

D

Attach Elliptical Base (D) and

Center Elliptical Base (F) to Top

Panel (A) by using Screw (D8/F8).

A

A

D

F

D

B

B

Attach the L-Bracket (A1/D5/F5)

from Top Panel (A) to Elliptical

Base (D) and Modesty Panel (B)

and Center Elliptical Base (F)

as shown. Tighten Screws

(A3/D8/F8) securely.

Attach Top Panel (A) to Modesty Panel (B) by

using Cam Lock (D1/F1) and Klix Cam (D2/F2).

(A1/C5/D5)

(A3/C8/D8)

D

B

B

1

&

D

F4

&

F

&

&

F

D

A

C

F8D8
&

D F



MODEL: PL 438T HALF

ASSEMBLY  INSTRUCTIONS

5 OF 6

INSTRUCTION:ASSEMBLING TABLE WITH CUBED BASE

Assemble Cube Base by attaching Side

Panels(C)&(D) to Back Panels(E),Top

rail(F) & Bottom Rail(G) with Cam Lock

(G1) and Klix Cam (G2).

Attach Cube Base Support (B) by using Cam Lock (D1) and Klix Cam (D2).

3

F

G

C

D

H

C

OR

D

H

G10

B

G10

G9

H

C D

OR

G8

B

C

D

&

Attach Magnet Catches(G10) to Side

Panel(C)or(D) by using Screw(G11).

Attach L-Bracket(G7) to

Side Panel(C)&(D) and

Hanging Rail(B) by using

Screw(G8).

Attach Hinges(G9) to Side

Panel(C)or(D) and Door(H) by using

Screw(G9).

Attach Catches Plate(G10) to

Door(H) by using Screw(G12).

C

D

G

E

F

Screw Adjustable Glide

(G5) into bottom of End

Base (C,D).

G5

C

D

G

E

2
1

G7

B

G12

G11

4

A

Attach the Flat-Bracket

(A2) to two Top Panel (A)

as shown. Tighten Screws

(A3) securely.

A2

A3

BOTTOM

VIEW

A

G13

G6

Attach Top Panels (A) to

Cube Bases (B) with JCBC

Screws (G13) and tighten

with Allen Key G6).

G

G



6 OF 6

ASSEMBLY  INSTRUCTIONS

MODEL: PL 438T HALF

Attach Screws

#4 x 16mm(H2/I1) to

PLT-V-Legs.

I1

H2 I1

Attach PLT V-Legs(E) to

Top Panel(A) by using

#6 x 16mm P/H Cross

Recess Screws(I1).

A

H J

I1

Attach PLT  LEG-U(F)

to Top Panel(A) by

using #6 x 16mm P/H

Cross Recess

Screw(I1).

2

AH

I J

H2

J1

Attach Screw

#4 x 16mm(H2/J1)

to PLT Leg-U(F).

Attach Screws

#4 x 16mm(H1/I2) to

PLT-V-Legs.

A

H

J

K
H2 I1

I1

Attach PLT V-Legs(E) to

Top Panel(A) by using

#6 x 16mm P/H Cross

Recess Screws(I1).

H

F

3

J
K1

A
Attach PLT Square Post

Legs(H) to Top Panel(A)

by using screws #4 x

16mm(K1)

INSTRUCTION:ASSEMBLING TABLE WITH V-LEG BASE

1


	Sheets and Views
	Model

	Sheets and Views
	Model

	Sheets and Views
	Model

	Sheets and Views
	Model

	Sheets and Views
	Model

	Sheets and Views
	Model




